SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG960640B

LTE Band 12 / 10MHz

Middle Channel / QPSK

Middle Channel / 16QAM

Spectrum pectrum
Ref Level 0.00 dém Offset 11.10 dB Mode Auto Sweep Ref Level 0.00 dém Offset 11.10 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
[@1 AvgPwr (@1 Avgrwr
Limit (thr\rk PARS Limit (Limrk
JPURIOUS LINE ABS PABS _10 4dRE—BPURIOUS LINE ABS
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-40 dBi
hd F 3, A
-50 dB
70 dB
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-90 di
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | ALimit Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit
30.000 MHz 690.000 MHz | 100.000 kHz 625.84708 MHz -57.79 dBm -44.79 dB 30.000 MHz 690.000 MHz | 100.000 kHz 683.89805 MHz -58.13 dBm -45.13 dB
725,000 MHz | 1,000 GHz | 100.000 kHz | 983.65385 MHz -57.80 dBm -44.80 dB 725,000 MHz | 1.000 GHz 100.000 kHz | 974.86264 MHz | -57.74 dBm | -44,74 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.40615 GHz -45.76 dBm -32.76 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.40615 GHz -46.06 dBm -33.06 dB
3.000 GHz 7.000 GHz | 1.000 MHz 6.99875 GHz | -39.32 dBm -26.32 dB 3.000 GHz 7.000 GHz | 1.000 MHz 6.99525 GHz | -38.89 dBm -25.89 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.87778 GHz -46.92 dBm -33.92 dB 7.000 GHz 9.000 GHz 1.000 MHz 8.89478 GHz -46.88 dBm -33.88 d&
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Highest Channel / QPSK

Highest Channel / 16QAM

Spectrum :? pectrum ué:
Ref Level 0.00 dBm Offset 11.10 dg Mode Auto Sweep Ref Level 0.00 dBm Offset 11.10 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit Tmrk PABS Limit 1I\Prk PARS
_10 ddHE—EPURIOUS LINE ABS PABS _10 ddpe—$PURIOUS LINE ABS PABS
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oy o %
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Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
i issi Spurious Emissions
Rangelow | Rangeup | RBW Frequency | PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs
30.000 MHz 690.000 MHz | 100.000 kHz 630.13493 MHz -58.09 dBm -45.09 dB 30.000 MHz 680.000 MHz | 100.000 kHz 621.55922 MHz -57.60 dBm -44.60 dB
725,000 MHz | 1,000 GHz 100.000 kHz | 834.20330 MHz | -57.71 dBm | -44.71 dB 725,000 MHz 1,000 GHz | 100.000 kHz 933.10440 MHz -58.00 dBm -45,00 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.41365 GHz -45.10 dBm -32,10 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.41365 GHz -46.10 dBm -33.10 d&
3.000 GHz 7.000 GHz | 1.000 MHz | 6.99725 GHz -38.77 dBm -25.77 dB 3.000 GHz | 7.000 GHz 1.000 MHz | 6.99875 GHz -39.07 dBm | -26.07 d&
7.000 GHz 2.000 GHz 1.000 MHz 8.89178 GHz -46.72 dBm -33.72 dB 7.000 GHz 2.000 GHz 1.000 MHz 8.88428 GHz -46.68 dBm -33.68 dB
T
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TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamanas. FCC RADIO TEST REPORT

Report No. : FG960640B

Frequency Stability

Test Conditions LTE Band 12 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage -

(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0023
40 Normal Voltage 0.0102
30 Normal Voltage 0.0013
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0003
0 Normal Voltage 0.0037

-10 Normal Voltage 0.0024 PASS
-20 Normal Voltage 0.0017
-30 Normal Voltage 0.0041
20 Maximum Voltage 0.0058
20 Normal Voltage 0.0000
20 Battery End Point 0.0003

Note:

1. Normal Voltage =7.7 V. ; Battery End Point (BEP) =6.8 V. ; Maximum Voltage =8.8 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamanas. FCC RADIO TEST REPORT Report No. : FG960640B

LTE Band 13

Peak-to-Average Ratio

Mode LTE Band 13/ 10MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH - - - -
Middle CH 2.67 4.75 3.57 5.57 PASS
Highest CH - - - -
TEL : 886-3-327-3456 Page Number 1 A13-1 of 15

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG960640B
LTE Band 13 / 10MHz / QPSK
Middle Channel/ 1RB Middle Channel / Full RB
Ref Level 30.00 dém  Offset 11,20 db Ref Level 30.00 dBm  Offset 11,20 di
fo_att 30d8_AQT 2ms @ RBW 10 MHz o att 30d8_AQT 2ms @ RBW 10 MHz
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Er 782.0 MHz ean Pwr + 20.00 dB Er 782.0 MHz Mean Pwr + 20.00 dB
y ive Distribution Function Samples: 130000 y i Function Samples: 130000
Mean | Peak | crest | 10% | 1% | 0.1% | 0.01% | Mean | Peak | crest | 10% 1% | 0.1% | 0.01% |
Trace 1 [ 19.42 dm  22.14 cBm 2.72 dB 1.88 dB 2.49 dB 2.67 dB 2.72 dB Trace 1 [ 17.95 dBm  23.37 dém 5.42 dB 2.46 d8 4.14 dB 4.75 dB 5.04 B
L I J Qi we L )4 J Qi we
N.201 Date: 25.JUN.2019 04:19:
LTE Band 13/ 10MHz / 16QAM
Middle Channel/ 1RB Middle Channel / Full RB
Ref Level 30.00 dém _ Offset 11,20 db Ref Level 30.00 cBm  Offset 11,20 di
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Er 782.0 MHz ean Pwr + 20.00 dB Er 782.0 MHz Mean Pwr + 20.00 dB
y ive Distribution Function Samples: 130000 y ive Distribution Function Samples: 130000
Mean | Peak | crest | 10% | 1% | 0.1% | 0.01% | Mean | Peak | crest | 10% | 1% | 0.1% | 0.01% |
Trace 1 [ 16.58 dm  22.20 cBm 3.62 dB 2.49 dB 3.42 dB 3.57 d8 3.50 dB Trace 1 [ 17.50 dBm  23.63 dém 6.13 dB 3.10 d8 4.78 dB 5.57 d8 5.97 dB
L I J Qi we L )4 J W e
N,

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG960640B

26dB Bandwidth

Mode LTE Band 13 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK [16QAM| QPSK 16QAM QPSK ‘16QAM QPSK 16QAM| QPSK |16QAM| QPSK ‘16QAM
Lowest CH - - - - 4.87 4.84 - - - - - -
Middle CH - - - - 4.88 4.86 9.77 9.71 - - - -
Highest CH - - - - 4.92 4.76 - - - - - -
TEL : 886-3-327-3456 Page Number 1 A13-3 of 15

FAX : 886-3-328-4978




ssamanas. FCC RADIO TEST REPORT Report No. : FG960640B

LTE Band 13

Lowest Channel / 5SMHz / QPSK Lowest Channel / 5MHz / 16QAM

- pectrum k2
Ref Level 30.00 GBm  Offset 11.20 di w RBW 100 kHz Ref Level 20.00 Bm  Offset 11.20 dE w RBW 100 kHz
jo Att 30ds  SWT 18 ps @ VBW 300 kHz  Mode Auto FFT fo Att 30d8  SWT 10 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max @37k Max
MiL1] 12.52 dbm| [ETEY] 12.79 dBm
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& ML ndB 26.00 dB| £ ntB 26.00 dB|
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CF 779.5 MHz 1001 pts Span 10.0 MHz CF 779.5 MHz 1001 pts Span 10.0 MHz
arker Marker
Type | Ref | Tre | X-value | Y-value |__Function | Function Result | Type | Ref | Tre | X-value | Y-value |__Function | Function Result
ML 1 779.84 MHz 12.52 dBm nd8 _down 4.875 MHz ML 1 780.569 MHz 12,79 dBm ndé down 4.845 MHz
TL 1 777.052 MKz -13.21 d8m nds 26.00 d8 TL 1 777.092 MHz -13.37 d8m nds 26.00 d8
T2 1 781.928 MHz -13.38 dBm Q factor 160.0 T2 1 781.938 MHz -13.44 dBm Q factor 161.1

Middle Channel / 5MHz / QPSK Middle Channel / 5MHz / 16QAM

trum 2 pectrum o
Ref Level 30.00 GBm  Offset 11,20 di w RBW 100 kHz Ref Level 20.00 Bm  Offset 11.20 dE e RBW 100 kHz
jo Att 30ds  SWT 1% s @ VBW 300 kHz  Mode Auto FFT fo Att 30d8  SWT 19 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@17k Max @37k Max
M1l -32 dbm| i1l 13.45 dbm)
782.69900 MHz| 782.67900 MHz|
o Minds 26.00 dBj & Minds 26.00 dB|
104 b 4 Afervre g o s ARV s 4.885000000 \|H‘z 104 i / Afapn Pl Bl A 4.865000000 MHZ|
] Q factor 160.2 7 G fackor \ 160.9
f
od od .\
T / \
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-20 di + -20 di
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-40
-50 di 50 d
60 -60
CF 782.0 MHz 1001 pts Span 10.0 MHz GF 782.0 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value |__Function | Function Result | Type | Ref | Tre | X-value | Y-value |__Function | Function Result
ML 1 782.699 MHz 13.32 dem nd8 _down 4.885 MHz ML L 762.679 MHz 13.45 dBm ndé down 4.865 MHz
TL 1 779.542 MHz -12.28 d8m nds 26.00 d8 TL 1 779.552 MHz 12,94 d8m nds 26.00 d8
T2 1 784.428 MHz -12.86 dBm Q factor 160.2 T2 1 784.418 MHz -12.90 dam Q factor 160.9
— —

Highest Channel / 5SMHz / QPSK Highest Channel / 5SMHz / 16QAM

pectrum

pectrum
Ref Level 30.00 Gbm _ Offset 11.20 06 w RBW 100 khiz Ref Level 30.00 Gbm  Offset 11,20 0B w RBW 100 khz
o Att 30ds SWT 18 s @ VBW 300 kHz Mode Auto FFT o At 30de  SWT 19 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@19k Max 017k Max
MLl 12.08 dbm MiLl 12.72 dbm|
784.75000 MHz 785.17900 MHz]
& 26.00 dBj o M1indB 26.00 dB|
10 & 4.925000000 MHz| 10 Bw 4.765000000 MHz|
/ A i 159.3 i i = M0 Claant "\\ 164.8
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CF 784.5 MH2 1001 pts sean 10.0 MHz CF 784.5 MH2 1001 pts Sean 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | v-value | Function | Function Result | Type | Ref | Tre | X-value | v-value | Funetion | Function Result
M1 1 784.75 MHz 12.08 d8m ndB down | 4.925 MHz M1 1 785.179 MHz 12,72 dém nd8 down 4.765 MHz
T1 1 782.012 MHz -13.83 dBm nds 26.00 d8 T1 1 782.142 MHz -12,82 dBm nds 26.00 d8
T2 1 786.938 MHz -13.68 dém Q factor 159.3 T2 1 786.908 MHz -13.54 d8m Q factor 164.8
)
L J - ¢ i J -

TEL : 886-3-327-3456 Page Number 1 A13-4 of 15
FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG960640B

LTE Band 13

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

Spectrum

& Spectrum 7
Ref Level 30.00 GBm  Offset 11,20 i w RBW 300 kHz Ref Level 20.00 Bm  Offset 11.20 dE e RBW 300 kHz
jo Att 30ds  SWT 12.6 ps @ VBW 1 MHz Mode Auto FFT o Att 30d8  SWT 12.6 ps @ VBW 1MHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 10k Max [@1Pk Max
CITEY] 15.09 dBm| WMiL1] 13.62 dBm
782.5000 MHzZ 781.4610 MHz|
& 26.00 d8| £ 26.00 dB|
i Nz s 9.770000000 MHZ] S A 3 A 9.710000000 MHZ|
I Q factor 80.1 { 80.5|
od L : 0 +
e \' J !
-10d e -10 df
! '\ 7 ‘(
/ \ /
20 di / : 20 di J \
/ / \
30 v - -30 ~ —
/ A / 2
pvs o’ J K
- o
Sl s / ~——
60 -60
CF 782.0 MHz 1001 pts Span 20.0 MHz GF 782.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value |__Function | Function Result | Type | Ref | Tre | X-value | Y-value |__Function | Function Result
ML 1 782.5 MHz 15.09 dBm nd8 _down 9.77 MHZ M1 1 781.461 MHz 13.62 dBm nde _down 9.71 MHz
T1 1 777.145 MHz -11.21 d8m nds 26.00 d8 T1 1 777.125 MHz 12.20 dBm nd8 26.00 d8
T2 1 786.915 MHz -11.01 dBm Q factor 80.1 T2 1 786.835 MHz -12.70 dém Q factor 80.5
) (]

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG960640B

Occupied Bandwidth

Mode LTE Band 13 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK [16QAM| QPSK 16QAM QPSK ‘16QAM QPSK 16QAM| QPSK |16QAM| QPSK ‘16QAM
Lowest CH - - - - 4.48 4.47 - - - - - -
Middle CH - - - - 4.48 4.47 9.05 8.99 - - - -
Highest CH - - - - 4.48 4.48 - - - - - -
TEL : 886-3-327-3456 Page Number 1 A13-6 of 15

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG960640B

LTE Band 13

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

- pectrum k2
Ref Level 30.00 GBm  Offset 11.20 di w RBW 100 kHz Ref Level 20.00 Bm  Offset 11.20 dE w RBW 100 kHz
j= Att 30d8  SWT 18 ps @ VBW 300 kHz  Mode Auto FFT fo Att 30d8  SWT 10 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 1Pk Max @17k Max
MiL1] 13.72 dbm| [ETEY] 11.49 dBm)
- 778.48100 MHz| o 780.62900 MHz|
d Occ Bw 4.485514486 MHZ] 0ggBw 4.475524476 MHZ]
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CF 779.5 MHz 1001 pts Span 10.0 MHz CF 779.5 MHz 1001 pts Span 10.0 MHz
arker Marker
Type | Ref | Tre | X-value | Y-value |__Function | Function Result | Type | Ref | Tre | X-value | Y-value |__Function | Function Result |
ML 1 776.481 MHz 13.72 dem ML 1 780.629 MHz 11,49 dBm
TL 1 777.25225 MHz 8.56 dem Occ Bw 4.485514486 MHz TL 1 777.27223 MHz 6.65 dBm Occ Bw 4.475524476 MHz
T2 1 781.73776 MHz 8.05 dem T2 1 781.74775 MHz 7.44 dBm
— —
)

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

trum 2 pectrum o
Ref Level 30.00 GBm  Offset 11,20 di w RBW 100 kHz Ref Level 20.00 Bm  Offset 11.20 dE e RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz Mode Auto FFT fo Att 30de  SWT 12 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(017K Max (@ 1Pk Max
M1l 12.71 dBm| i1l 11.94 dBm)
- 782.72900 MHz| o 781.37100 MHz|
Mi0cc Bw 4.485514486 MHZ] M Occ Bw 4.475524476 MHZ]
10 e - - - 10 e e
/ |
od od ]
{ \
-10 -10 / \
/
\ \
20 d 20 di 1
/ Y / \
-30 A S -30 /
A A% T V2 Vo W
N WA i N oI o ~\p
40 di -40
-50 di -50 di
60 -60
CF 782.0 MHz 1001 pts Span 10.0 MHz GF 782.0 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value |__Function | Function Result | Type | Ref | Tre | X-value | Y-value |__Function | Function Result |
ML 1 782.729 MHz 12.71 dem ML L 781.371 MHz 11,94 dBm
TL 1 779.75225 MHz 7.79 dém Occ Bw 4.485514486 MHz TL 1 779.76224 MHz 6.77 dem Occ Bw 4.475524476 MHz
T2 1 784.23776 MHz 8.11 dem T2 1 784.23776 MHz 6.59 dem
— —
)

Highest Channel

/ 5MHz / QPSK

Highest Channel / 5MHz / 16QAM

pectrum pectrum
Ref Level 30.00 dBm Offset 11.20 db « RBW 100 kHz Ref Level 30.00 dém Offset 11.20 db « RBW 100 kHz
jo Att 30ds  SWT 19 ps @ VBW 300 kHz  Mode Auto FFT = Att 30de  SWT 19 ps & VBW 300 kHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max [@1Pk Max
MLl 12.68 dBm| Mi[1] 11.26 dBm|
- 785.30900 MHz - 783.49100 MHz
MOcc Bw 4.485514486 MHz| 1 Occ Bw 4.485514486 MHz|
A L ‘S 10 o T ATy
i \
\ |
-10
\ \
\ \
\ -20 T
\ \
7 5 i .57 Ry
AN
50 d -50
-60 -60
CF 784.5 MH2 1001 pts SEan 10.0 MHz CF 784.5 MH2 1001 pts Sean 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | v-value | Function | Function Result | Type | Ref | Tre | X-value | v-value | Function | Function Result |
M1 1 785.309 MHz 12.68 d8m M1 1 783.491 MHz 11,26 dém
T1 1 782.25225 MHz 6.71 dBm Occ Bw 4.485514486 MHz T1 1 782.26224 MHz 6.06 dBém Occ Bw 4.485514486 MH2
T2 1 786.73776 MHz 7.65 dém T2 1 786.74775 MHz 6.36 dém
n i
L X J L L J

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 A13-7 of 15




SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG960640B

Spectrum & Spectrum =
Ref Level 30.00 GBm  Offset 11,20 i w RBW 300 kHz Ref Level 20.00 Bm  Offset 11.20 dE e RBW 300 kHz
jo Att 30ds  SWT 12.6 ps @ VBW 1 MHz Mode Auto FFT o Att 30d8  SWT 12.6 ps @ VBW 1MHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@17k Max [@1Pk Max
CITEY] 15.18 dBm| WMiL1] 14.27 dBm)
784.47680 MHzZ 781.9210 MHz|
& oc 9.050949051 MHZ| £ Oce Bw 8.991008991 MHz
In AN % ~ N s
10d8 : o | i s N AN Ao
\ {
/ \ \
od ! 0 \
T \
{ | / \
" L d / \
-10 i X -10 "
20 di + 20 di 7 o
7
-30 A = -30
: / 3 N\
A i N
60 -60
CF 782.0 MHz 1001 pts Span 20.0 MHz GF 782.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value |__Function | Function Result | Type | Ref | Tre | X-value | Y-value |__Function | Function Result |
ML 1 784.478 MHz 15.18 dBm M1 1 761.321 MHz 14.27 dem
TL 1 777.4845 MHz 9.16 dBm Occ Bw 9.050949051 MHz TL 1 777.5045 MHz 9.08 d8m Occ Bw 8.991008991 MHz
T2 1 786.5355 MHz 10.39 dém T2 1 786.4955 MHz 8.27 dem
— — —

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG960640B

Conducted Band Edge

LTE Band 13 /5MHz / QPSK

Lowest Band Edge /1RB

Highest Band Edge / 1 RB

m Spectrum I -
Ref Level 30.00 dBm  Offset 11.20 d& Mode Auto Sweep Ref Level 30.00 dBm  Offset 11.20 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
[@1 AvgPwr [P zvarwr
Limit fheck PARS Limit Gheck PABS
20 chluu EOURLOUS INE _ABS PAES 20 dhinn SRURLOUS. INE _ABS D
10 de ﬂ 10 dBm n[
-10 dB — J { -10 di — \
20 dB 20d
- i i
SPURIOUS_LINE_ABS_ ] \ II ] SPURIOUS_LINE_ABS / \
-40 dB -40 di
AL A
-50 dB T 50 de 1
| e
Start 763.0 MHz 7007 pts Stop 806.0 MHz | (|| Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |___PowerAbs | ALimit
763.000 MHz | 775.000 MHz 6.250 kHz 773.11189 MHz | -60.09 dBm -25.09 dB 763.000 MHz 775.000 MHz 6.250 kHz 772.24875 MHz -60.20 dBm -25.20 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.88427 MHz -48.12 dBm -35.12 d8 775.000 MHz 775.900 MHz | 100.000 kHz 775.86898 MHz -49.05 dBm -36.05 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.99256 MHz -52.60 dBm -39.60 dB 775.000 MHz | 776.000 MHz | 30.000 kHz | 775.91923 MHz | -53.92 dBm | -40.92 dB
776.000 MHz 788,000 MHz 100.000 kHz 777.36064 MHz | 19.30 dém -10.70 d8 776.000 MHz 788.000 MHz | 100.000 kHz 786,68731 MHz 18.62 dBm -11.38 dB
788.000 MHz 788.100 MHz 30.000 kHz 788.05629 MHz -53.97 dém -40.97 de 788.000 MHz 788.100 MHz | 30.000 kHz | 788.00515 MHz -50.39 dBm -37.39 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.25909 MHz -49.50 dBm -36.50 dB 788.100 MHz | 793.000 MHz | 100.000 kHz 788.10245 MHz | ~46.31 dBm -33.31 dB
793.000 MHz 806,000 MHz 6.250 kHz 805.44805 MHz -60.23 dBm -25.23 dB 793.000 MHz 806.000 MHz | 6.250 kHz 79422727 MHz | 60.21 dBm ~25.21 db
™ i ey —
L JU J [ ) ) W

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ao
ectrum u%: Sp: um 7
Ref Level 30.00 dBm Offset 11.20 dB Mode Auto Sweep Ref Level 30.00 dBm Offset 11.20 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 AvgPwr 1 avgrwr
Limit §heck Limit ¢heck PARS
20 AE‘»NH BRURIOUS LINE ABS 5} . 20 dbipe—$RURLOUS LINE ABS %)
10 d; 10 dB
0de — 0 dem i ——
-10 df J{ l -10 dém —]
20 d8 l \ -20 di [ \
| SPURIBUS_LINE_ABS_ J \'\-\ E J \'\
-40d e |
S0ds v,
l' 1
Q. S
Start 763.0 MHz 7007 pts Stop 806.0 MHz | (|| Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PowerAbs |  Alimit Range Low RangeUp | RBW | Frequency | PowerAbs |  ALimit
763.000 MHz 775.000 MHz 6.250 kHz 773.57942 MHz -59.94 dBm -24.94 dB 763.000 MHz 775.000 MHz 6.250 kHz 774.28671 MHz -60.18 dBm -25.18 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.87887 MHz -45.41 dBm -32.41 dB 775.000 MHz 775.900 MHz | 100.000 kHz 775.88427 MHz -49.09 dBm -36.09 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.99975 MHz -49.11 dBm -36.11 dB 775.900 MHz 776.000 MHz | 30.000 kHz | 775.99825 MHz | -53.65 dBm -40.65 dB
776.000 MHz 788.000 MHz 100.000 kHz | 779.73427 MHz | 2,97 dBm -27.03 dB 776.000 MHz | 788.000 MHz | 100.000 kHz | 783.21079 MHz | 3.00 dBm -27.00 dB
788.000 MHz 788.100 MHz 30.000 kHz 788.01603 MHz -51.56 dBm 8.56 dB 788.000 MHz 788.100 MHz | 30.000 kHz 788.05649 MHz -42.91 dBm -29.91 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.12203 MHz ~47.46 dBm -34.46 dB 788.100 MHz 793.000 MHz 100.000 kHz 788,20035 MHz -38.93 dBm -25.93 dB
793.000 MHz 806.000 MHz 6.250 kHz. 799.1493S MHz -60.35 dBm -25.35 dB 793.000 MHz 806.000 MHz | 6.250 kHz 798.01948 MHz | -60.08 dBm -25.08 dB
kg ey —
L JU J L] )i J "

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG960640B

LTE Band 13 /5MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

pectrum

Ref Level 30.00 dém  Offset 11.20 dB

SGL Count 100/100

Mode Auto Sweep

Sp!

um

Ref Level 30.00 dem
SGL Count 100/100

Offset 11.20 dB Mode Auto Sweep

@1 AvgPwr O AvgPwr
Limit ¢heck PABS Limit ¢heck PABS
20 dbire EOURLOUS INE _ABS PAES 20 dhinn sBURLOULS. INE _ABS D
10 de ﬂ 10 dBm %
10d8 ] J ; -10 d& — %
20 dB -20d
- AT g /[
SPURIOUS_LINE_ABS_ J \ II ﬂ SPURIOUS_LINE_ABS_ / \
-40 dg -40d
A e
So0dp l .50 de i I
~o0.4B. I oy
Start 763.0 MHz 7007 pts Stop 806.0 MHz | (|| Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Range Low RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |___PoweraAbs | ALimit
763.000 MHz | 775.000 MHz 6.250 kHz 774.52647 MHz | -60.16 dBm -25.16 dB 763.000 MHz 775.000 MHz 6.250 kHz 773.81918 MHz -60.13 dBm -25.13 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.89595 MHz -48.34 dém -35.34 dB 775.000 MHz | 775.900 MHz | 100.000 kHz | 775.17667 MHz | -49.07 dBm | -36.07 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.99845 MHz -52.93 dBm -39.93 dB 775.900 MHz 776.000 MHz 30.000 kHz 775.97997 MHz -54.12 dBm -41.12 dB
776.000 MHz 788,000 MHz 100.000 kHz 777.33666 MHz | 18.60 dém -11.40 d8 776.000 MHz 788.000 MHz | 100.000 kHz 786,63936 MHz 17.37 dBm -12.63 dB
7688.000 MHz 788,100 MHz 30.000 kHz 788,06698 MHz -53.84 dBm -40.84 d8 788.000 MHz 788.100 MHz | 30.000 kHz | 788.03871 MHz -50.68 dBm -37.68 dB
788.100 MHz 793.000 MHz 100.000 kHz 792.08706 MHz ~49.49 dBm -36.49 d8 768.100 MHz | 793.000 MHz | 100.000 kHz 788.11224 MHz | -46.86 dBm -33.86 dB
793.000 MHz 806.000 MHz 6.250 kHz 793.60390 MHz -60.29 dBm -25.29 dB 793.000 MHz 806.000 MHz | 6.250 kHz 805.34416 MHz | -59.70 dBm -24.70 dB
g v —
L J J )i ] (]

Lowest Band Edge /Full RB

Highest Band Edge / Full RB

p im

Ref Level 30.00 dém Offset 11.20 dB

SGL Count 100/100

Mode Auto Sweep

p: um I

Ref Level 30.00 dém
SGL Count 100/100

Offset 11.20 d& Mode Auto Sweep

(@1 AvgPwr 1 avgrwr
Limit fheck pABS Limit Gheck PABS
20 AE‘IN&- BRURIOUS LINE ABS PABS 20 dbipe—$RURLOUS LINE ABS %)
10 d8
0 dém [ ]
‘f l l | |
1 | 1
S_LINE_ABS_ / —— E I L i
[ ¥
Start 763.0 MHz 7007 pts Stop 806.0 MHz | ||| Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PowerAbs |  Alimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
763.000 MHz 775.000 MHz 6.250 kHz 770,54645 MHz -60.30 dBm -25.30 dB 763.000 MHz 775.000 MHz 6.250 kHz 76323377 MHz -60.14 dBm -25.14 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.89505 MHz -44.31 dBm -31.31 d8 775.000 MHz 775.900 MHz | 100.000 kHz 775.87797 MHz -48.97 dBm -35.97 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.99396 MHz -47.36 dBm -34.36 d8 775.900 MHz 776.000 MHz | 30.000 kHz | 775.97797 MHz | -53.67 dBm | -40.67 db
776.000 MHz 788,000 MHz 100.000 kHz | 780.46553 MHz | 2.72 dBm -27.28 d8 776.000 MHz 788.000 MHz | 100.000 kHz 782,99500 MHz 2.15 dBm -27.85 dB
788.000 MHz 788,100 MHz 30.000 kHz 788,07987 MHz -50.95 dBm -37.95 d& 788.000 MHz 788.100 MHz | 30.000 kHz 788.08726 MHz |_ -44.81 dBm -31.81 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.11224 MHz -47.00 dBm -34.00 dB 788.100 MHz 793.000 MHz | 100.000 kHz 788.21503 MHz -40.83 dBm -27.83 dB
793.000 MHz 506,000 MHz 6.250 kHz 798.43506 MHz | -60.34 dBm -25.34 dB 703.000 MHz 806.000 MHz | 6.250 kHz 801.31818 MHz | 260.18 dbm ~25.18 db
~ —
L JU J ] J v

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG960640B

LTE Band 13/ 10MHz / QPSK

Lowest Band Edge /1 RB Highest Band Edge / 1 RB
Spectrum @ ||| spectrum I o
Ref Level 20.00 dBm  Offset 11.20 di Mode Auto Sweep Ref Level 30.00 dem  Offset 11.20 dg Mode Auto Sweep
SGL Count 100/100 rSGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit Gheck PAES Limit ¢heck PABS
20 dbire EOURLOUS INE _ABS r‘ PAES 20 dhinrx sBURLOULS. INE _ABS D n
10 dB l 10 dBm
I - I
T [ I
-20d8 ! \ -20 dBm il %
| SPURIDUS. LINE ABS_ | DUS_ LINE_ABS = A
A n e
50 dB ’/ P’ k T ] \\ir-»\
0 g0 40
Start 763.0 MHz 7007 pts Stop 806.0 MHz | ||| Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Range Low RangeUp | RBW | Frequency | __PowerAbs |  aLimit Range Low Rangeup | RBW | Frequency | __PpowerAbs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 770.12687 MHz | -60.24 dBm -25.24 dB 763.000 MHz 775.000 MHz 6.250 kHz 766.06294 MHz -60.20 dBm -25.20 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.86988 MH2z -48.63 dBm -35.63 dB 775.000 MHz 775.900 MHz | 100.000 kHz | 775.17757 MHz | -49.13 dBm -36.13 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.97507 MHz -53.13 dBm -40.13 dB 775.900 MHz 776.000 MHz 30.000 kHz 775.91733 MHz Z54.19 dBm ~41.19 dB
776.000 MHz 788,000 MHz 100.000 kHz 777.61239 MHz | 19.36 dém -10.64 d8 776.000 MHz 788.000 MHz | 100.000 kHz 786,39960 MHz | 18.02 dBm -11.98 dB
788.000 MHz 788,100 MHz 30.000 kHz 788,08606 MHz -54.03 dBm -41.03 d8 788.000 MHz 788.100 MHz 30.000 kHz 788.06938 MHz -51.28 dBm -38.28 dB
788.100 MHz 793.000 MHz 100.000 kHz 792.99266 MHz -49.51 dBm -36.51 dB 788.100 MHz 793.000 MHz | 100,000 kHz 788.16110 MHz | 47.08 dBm “34.08 dB
793.000 MHz 806.000 MHz 6.250 kHz 799.08442 MHz -60.33 dBm -25.33 dB 793.000 MHz 806.000 MHz | 6.250 kHz 799.83766 MHz -60.16 dBm -25.16 dB
X } = -
L JL J I J vl
9% Da 2 N.2019 04:15:24
Band Edge / Full RB
Spectrum I |:vn|
Ref Level 30.00 dem Offset 11,20 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PASS
20 dB’nﬁn PURIOUS INE ABS DABS
10 dBm
0 dem =
-10 dBm =
-20 dBm
| SPURIOUS_LINE_ABS /
-40 dBm i
-50 dBm l—‘
G050
Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions
Range Low |  Range Up RBW | Frequency |  Powerabs | ALimit
763,000 MHz |  775.000 MHz 6.250 kHz 774.86214 MHz -60.03 dém -25.03 dB
775,000 MHz 775,900 MHz 100.000 kHz 775.89416 MHz -46.83 dBm -33.83 dB
775.900 MHz 776.000 MHz 30.000 kHz | 775.99426 MHz -50.46 dém | -37.46 dB
776.000 MHz | 788.000 MHz 100.000 kHz 782.55145 MHz 0.36 dBm -29.64 dB
788.000 MHz | 788.100 MHz 30.000 kHz | 788.06079 MHz -40.89 dBm -27.89 dB
788,100 MHz 793,000 MHz 100.000 kHz | 788.18077 MHz | -37.20 dBm -24.20 dB
793.000 MHz | 806.000 MHz 6.250 kHz | 800.53896 MHz | -60.15 dBm -25.15 dB
hifl
k J (]
Data: 25 040845
TEL : 886-3-327-3456 Page Number 1 Al3-11 of 15

FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG960640B

LTE Band 13/ 10MHz / 16QAM

Lowest Band Edge /1 RB Highest Band Edge / 1 RB
(e [@)[seecmm ) &
Ref Level 20.00 dBm  Offset 11.20 di Mode Auto Sweep Ref Level 30.00 dBm  Offset 11.20 d& Mode Auto Sweep
SGL Count 100/100 rSGL Count 100/100
@1 AvgPwr @1 AvgPwr
n?nn ¢heck PABS Limit ¢heck PABS
QDdh““‘ EOURLOUS INE _ABS PAES zndhinrx SRURLOUS. INE _ABS D
10 4B q 10 dBm ﬁ
od Jl 0 di
0 _| Il -10d — ’H\
-20d8 ’ \ -20 dBm
-y I [
| SPURIOUS_LINE_ABS_ J \‘ ﬂ J \
40 d8 40d
N ¥\
sode r et I\ T 50de JL....; A =
LRLR Il
Start 763.0 MHz 7007 pts Stop 806.0 MHz | ||| Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | __Powerabs | ALimit Range Low RangeUp | RBW | Frequency | powerAbs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 771.04995 MHz | -60.20 dBm -25.20 dB 763.000 MHz 775.000 MHz 6.250 kHz 763.10190 MHz -60.21 dBm -25.21 dé
775.000 MHz 775.900 MHz 100.000 kHz 775.88606 MHz -48.63 dém -35.63 dB 775.000 MHz 775.900 MHz 100.000 kHz 775.24590 MHz -49.07 dBm -36.07 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.92892 MHz -52.60 dBm -39.60 dB 775.900 MHz 776.000 MHz | 30.000 kHz | 775.90654 MHz | Z53.94 dBm ~40.94 db
776.000 MHz 788.000 MHz 100.000 kHz 777.57642 MHz | 18.67 dBm -11.33 dB 776.000 MHz 788.000 MHz 100.000 kHz 786.38761 MHz 17.24 dBm -12.76 dB
788.000 MHz 788.100 MHz 30.000 kHz 788.00375 MHz -54.12 dém -41.12 de 786.000 MHz 788.100 MHz | 30,000 kHz 788.07058 MHz | 51.32 dbm ~38.32 db
788.100 MHz 793.000 MHz 100.000 kHz 792.15559 MHz -49.53 dBm -36.53 dB 788.100 MHz 793.000 MHz | 100,000 kHz 788.11224 MHz Z47.07 dBm Z34.07 dB
793.000 MHz 806.000 MHz 6.250 kHz 798.09740 MHz -60.18 dBm -25.18 dB 793.000 MHz 806.000 MHz | 6.250 kHz 793.00648 MHz 59.91 dBm ~24.91 dB
m ey —
L JU J [ I J vl
! Date: 2 N.2019 04:17
Band Edge / Full RB
Spectrum I l:nv::l
Ref Level 30.00 dem Offset 11,20 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PASS
20 db;ﬁn PURIOUS INE ABS DABS
10 dBm
0 dem
—
-10 dBm =
-20 dem
| SPURIOUS_LINE_ABS_ / Km
-40 dBm / "
-50 dem I‘:‘
G R
Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions
Range Low |  Range Up RBW | Frequency |  Powerabs | ALimit
_ 763.000MHz |  775.000 MHz | 6.250 kHz | 769.16783 MHz | -60.28 dBm | -25.28 dB
775.000 MHz 775,900 MHz 100.000 kHz 775.85729 MHz -47.78 dBm -34.78 dB
775.900 MHz 776.000 MHz 30.000 kHz | 775.99905 MHz -51.87 dém | -38.87 dB
776.000 MHz | 788.000 MHz 100.000 kHz 782.45554 MHz -0.35 dBm -30.35 dB
788.000 MHz 788.100 MHz 30.000 kHz | 788.07667 MHz -42.89 dBm -29.89 dB
788,100 MHz 793,000 MHz 100.000 kHz | 788.11713 MHz -38.93 dBm -25.93 dB
793.000 MHz | 806.000 MHz 6.250 kHz 794.04545 MHz | -60.24 dBm -25.24 dB
Difl
k J (]
Date 25 04-10-25
TEL : 886-3-327-3456 Page Number 1 Al3-12 of 15
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SPORTON LAB.

FCC RADIO TEST RE

PORT

Report No. : FG960640B

Conducted Spuri

ous Emission

LTE Band 13/ 5MHz

Spectrum 1 o
Ref Level 0.00 dém Offset 11.20 dB Mode Auto Sweep Ref Level 0.00 dém Offset 11.20 d8 Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
[@1 AvgPwr (@1 Avgrwr
Limit (thr\rk PARS Limit (i!mrk
ne $PURIOUS LINE_ABS PABS tine $PURIOUS LINE_ABS
-10 8RR -10
SPURIOUS_ LINE_ABS_ | SPURIOUS_LINE_ABS_
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-80 dBm- -80 dBr
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Start 30.0 MHz 18004 pts Stop 8.0 GHz Start 30.0 MHz 18004 pts Stop 8.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency |  PowerAbs | ALimit
30,000 MHz | 763,000 MHz | 100.000 kHz | 538.63093 MHz -58.16 dBm -45.16 dB 30.000 MHz | 763.000 MHz 100.000 kHz | 538.63093 MHz | -58.15 dBm | -45,15 dB
806.000 MHz 1.000 GHz 100.000 kHz 942.55622 MHz -57.66 dBm -44.66 dB 806.000 MHz 1.000 GHz 100.000 kHz 937.70865 MHz -57.74 dBm -44.74 dB
1.000 GHz 3.000 GHz | 1.000 MHz 1.55511 GHz | -44,71 dBm -31.71 d8 1.000 GHz 3.000 GHz | 1.000 MHz 1.55511 GHz | -45.03 dBm -32.03 dB8
3.000 GHz 8.000 GHz 1.000 MHz 6.96635 GHz -39.53 dém -26.53 dB 3.000 GHz 8.000 GHz 1.000 MHz 6.99735 GHz -39.56 dBm -26.56 dB
— — —
L J [ L )|t J “a
25 019 JUN.2019  03:53:5
Middle Channel / QPSK Middle Channel / 16QAM
Spectrum :? pectrum ué:
Ref Level 0.00 dBm Offset 11.20 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 11.20 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgpwr
PARS Limit fheck PABS
INE_ABS PABS URIOUS_)LINE_ABS PABS
i ¥ LINE_ABS_ |
=30 dBi
- 40 dB -
ey s .
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-50 dBr
P
70dB
-80 di
-90 dBrr
Start 30.0 MHz 18004 pts Stop 8.0 GHz Start 30.0 MHz 18004 pts Stop 8.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  PoweraAbs | ALimit
30,000 MHz | 763.000 MHz 100.000 kHz | 535.70040 MHz | -57.52 dBm | -44,52 dB 30.000 MHz 763.000 MHz | 100.000 kHz 535.70040 MHz -57.99 dBm -44,99 dB
806,000 MHz 1.000 GHz 100.000 kHz 848.70715 MHz -57.51 dBm -44.51 dB 806,000 MHz 1.000 GHz 100.000 kHz 922.19640 MHz -57.66 dBm -44.66 dB
1.000 GHz 3.000 GHz | 1.000 MHz | 1.56011 GHz -45.72 dBm -32.72 dB 1.000 GHz | 3.000 GHz 1.000 MHz | 1.56011 GHz -46.07 dBm | -33.07 dB
3.000 GHz 8.000 GHz 1.000 MHz 6.99435 GHz -39.36 dém -26.36 dB 3.000 GHz 8.000 GHz 1.000 MHz 6.98535 GHz -39.47 dBm -26.47 dB
— — —
L J [ L U J “a
25 56:01 Date 0

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 A13-13 of 15



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG960640B

LTE Band 13 / 5MHz

Highest Channel / QPSK

Highest Channel / 16QAM

pectrum Spectrum
Ref Level 0.00 dém Offset 11.20 dB Mode Auto Sweep Ref Level 0.00 dém Offset 11.20 d8 Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
[@1 AvgPwr (@1 Avgrwr
Limit (thr\rk PARS Limit (i!mrk PARS
ne $PURIOUS LINE_ABS PABS tine $PURIOUS LINE_ABS PABS
-10 8RR -10 i
SPURIOUS_ LINE_ABS_ EX _LINE_ABS_
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y WP g e,
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Start 30.0 MHz 18004 pts Stop 8.0 GHz Start 30.0 MHz 18004 pts Stop 8.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency |  PowerAbs | ALimit
30,000 MHz | 763,000 MHz | 100.000 kHz | 532.76987 MHz -58.01 dBm -45,01 dB 30.000 MHz | 763.000 MHz 100.000 kHz | 532.76987 MHz | -57.75 dBm | -44,75 dB
806.000 MHz 1.000 GHz 100.000 kHz 827.08696 MHz -57.55 dBm -44.55 dB 806.000 MHz 1.000 GHz 100.000 kHz 959.32884 MHz -57.63 dBm -44.63 dB
1.000 GHz 3.000 GHz | 1.000 MHz 1.56511 GHz | -45.04 dBm -32.04 dB 1.000 GHz 3.000 GHz | 1.000 MHz 1.56511 GHz | -46.44 dBm -33.44 dB
3.000 GHz 8.000 GHz 1.000 MHz 6.98385 GHz -39.32 dém -26.32 dB 3.000 GHz 8.000 GHz 1.000 MHz 6.98485 GHz -39.15 dBm -26.15 d&
— — —
L J{ J [ L )|t J “a

LTE Band 13/ 10MHz

Middle Channel / QPSK

Middle Channel / 16QAM

trum nvn spectrum ué:
Ref Level 0.00 dBm Offset 11.20 dg Mode Auto Sweep Ref Level 0.00 dBm Offset 11.20 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr
Tmrk PABS Limit Tmrk PARS
ne SPURIOUS LINE ABS PABS Line $PURIOUS LINE_ABS PABS
-10 4t~ -10 ddf
SPURIOUS_LINE_ABS_ | SPURIOUS_LINE_ABS_
-20 dB -20 dBl
-30 dB -30 dBi
40 d -40d »
— IR
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-50 dB -50 dBr
P -
70 dB 70 dB
-80 d -80 d
-90 dB -90 dBr
Start 30.0 MHz 18004 pts Stop 8.0 GHz Start 30.0 MHz 18004 pts Stop 8.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  PoweraAbs | ALimit
30,000 MHz | 763.000 MHz 100.000 kHz | 538.26462 MHz | -57.82 dBm | -44.82 dB 30.000 MHz 763.000 MHz | 100.000 kHz 538.26462 MHz -57.92 dBm | -44,92 dB
806,000 MHz 1.000 GHz 100,000 kHz 979.10695 MHz -57.46 dBm -44.46 dB 806.000 MHz 1.000 GHz 100,000 kHz 958.16542 MHz -57.34 dBm -44.34 dB
1.000 GHz 3.000 GHz | 1.000 MHz | 1.55561 GHz -45.28 dBm -32.28 dB 1.000 GHz | 3.000 GHz 1.000 MHz | 1.55561 GHz -44.90 dBm | -31.90 d&
3.000 GHz 8.000 GHz 1.000 MHz 6.97985 GHz -39.51 dBm -26.51 dB 3.000 GHz 8.000 GHz 1.000 MHz 6.97035 GHz -39.25 dBm -26.25 dB
— ~— —
J () L J J ()

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamanas. FCC RADIO TEST REPORT

Report No. : FG960640B

Frequency Stability

Test Conditions LTE Band 13 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage -

(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0036
40 Normal Voltage 0.0029
30 Normal Voltage 0.0033
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0010
0 Normal Voltage 0.0046

-10 Normal Voltage 0.0001 PASS
-20 Normal Voltage 0.0036
-30 Normal Voltage 0.0037
20 Maximum Voltage 0.0087
20 Normal Voltage 0.0000
20 Battery End Point 0.0090

Note:

1. Normal Voltage =7.7 V. ; Battery End Point (BEP) =6.8 V. ; Maximum Voltage =8.8 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 A13-15 of 15




samanae. FCC RADIO TEST REPORT Report No. : FG960640B
LTE Band 17
Peak-to-Average Ratio
Mode LTE Band 17 / 10MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH 3.54 4.58 4.81 5.51
Middle CH 3.45 4.84 4.43 5.88 PASS
Highest CH 3.59 4.67 3.88 5.74
TEL : 886-3-327-3456 Page Number : Al7-1 of 17

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG960640B

LTE Band 17 / 10MHz / QPSK

Lowest Channel / 1RB

Lowest Channel / Full RB

Spectrum &2 Spectrum o
Ref Level 30.00 dém  Offset 11,10 db Ref Level 30.00 dBm  Offset 11,10 di
fo_att 30d8  AQT 2ms @ RBW 10 MHz o att 30d8 AQT 2ms @ RBW 10 MHz
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y Function Samples: 130000 y i Function Samples: 130000
Mean | Peak | crest | 10% | 1% | 0.1% | 0.01% | Mean | Peak | crest | 10% | 1% | 0.1% | 0.01% |
Trace 1 [ 19.25 dm  22.86 cBm 3.6108 2.55 dB 3.45 dB 3.54 dB 3.50 dB Trace 1 [ 19.20 Bm  24.36 dém 5.15 d8 2.55 d8 4.12 dB 4.58 dB 4.96 B
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Spectrum
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y i Function Samples: 130000 y i Function Samples: 130000
Mean | Peak | crest | 10% | 1% | 0.1% | 0.01% | Mean | Peak | crest | 10% | 1% | 0.1% | 0.01% |
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Spectrum
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o Spectrum -
Ref Level 30.00 gém _ Offset 11,10 d& Ref Level 30.00 dém _ Offset 11.10 d&
Att 30d8_AQT 2ms @ RBW 10 MHz o Att 30 d8 2 ms @ RBW 10 MHz
0152 view @155 view
B
T 0.1 o
0.0 -
4 \ g
J - \

| \.‘ :

! 1€ ; -

t \ 1 X

i b \x
1E: \1 1E i

Er 711.0 MHz ean Pwr + 20.00 dB F 711.0 MHz Mean Pwr + 20.00 dB.
y Function Samples: 130000 Ci y Function Samples: 130000
Mean | pPeak |  crest | 10% | 1% | 0.19% | ©8.01% | Mean | Peak | crest | 10% | 1% | _B.a9% | 0.01% |
Trace 1 [ 16.70 dém  22.34 dBm 3.64 08 2.49 48 3.48 08 3.59 d8 3.62 08 Trace 1 [ 19.00 dBm 24.30 dém 5.30 d8 2.55 d8 4.17 d8 4.67 d8 5.04 0B
—
L )y J o e L )i
N

JL

Date: 25.JUN.
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SPORTON LAB.
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Report No. : FG960640B

LTE Band 17 / 10MHz / 16QAM

Lowest Channel / 1RB

Lowest Channel / Full RB

Spectrum

Spectrum &2 Spectrum o
Ref Level 30.00 dém  Offset 11,10 db Ref Level 30.00 dBm  Offset 11,10 di
fo_att 30d8  AQT 2ms @ RBW 10 MHz o att 30d8 AQT 2ms @ RBW 10 MHz
@153 view (@153 view
ey 0.1
0.0 \“ 0.0 -
1 X
{ = \ o
\
| \
i
4
| \
N 1E | i
N \
1€- 1€
X
\ | \
Er 709.0 MHz ean Pwer + 20.00 dB Er 709.0 MHz Mean Pwr + 20.00 dB
y i Function Samples: 130000 y ive Di Function Samples: 130000
Mean | Peak | crest | 10% | 1% | 0.1% | 0.01% | Mean | Peak | crest | 10% | 1% | 0.1% | 0.01% |
Trace 1 [ 17.90 dm  22.76 cBm 4.86 B 3.04 dB 4.55 dB 4.81 dB 4.90 dB Trace 1 [ 18.32 Bm 24.41 dém 5.09 d& 3.07 d8 4.81 d8 5.51 d8 5.86 dB
-
L )i J L )i J Qs we
N, .

Middle Channel / Full RB

Ref Level 20.00 dbm

bo_Att

Offset 11,10 db

Spectrum

Spectrum

o
l v
Ref Level 30.00 dbm _ Offset 11.10 d&
30ds_AQT 2ms @ RBW 10 MHz o Att 30d8__AQT 2 ms @ RBW 10 MHz

0152 view @152 view

\
0.0 - 0.0

i

1 N \

] \

I N 1€ "l <
1E; 1€ 1 -

1 \
\
Er 710.0 MHz ean Pwir + 20.00 dB EF 710.0 MHz Mean Pwr + 20.00 dB.
y i Function Samples: 130000 y i Function Samples: 130000
Mean | Peak | crest | 10% | 1% | 0.1% | 0.01% | Mean | Peak | crest | 10% | 1% | 0.1% | 0.01% |
Trace 1 [ 18.33 dém | 22.76 dém 4.45 d8 2.96 dB 4.26 48 4.43 d8 4.45 08 Trace 1 [ 16.87 dBm | 23.65 dbm 5.78 d8 3.04 d8 4.99 d8 5.88 dB 5.43 08
———
L )y J W e L )| J W e
N, Date: 25.JUN.2016 01:10:1

Highest Channel / Full RB

Spectrum

o
v
Ref Level 30.00 dbm  Offset 11,10 di Ref Level 30.00 dbm  Offset 11,10 d&
Att 30ds AQT 2ms @ RBW 10 MHz be_Att 30 dB 2ms @ RBW 10 MHz
[@15a view @152 View

Er 711.0 MHz ean Pwr + 20.00 dB F 711.0 MHz Mean Pwr + 20.00 dB.
y i Function Samples: 130000 Ci y Function Samples: 130000
Mean | pPeak |  crest | 10% | 1% | 0.19% | ©8.01% | Mean | Peak | crest | 10% | 1% | _B8.a9% | 0.01% |
Trace 1 [ 18.65 dém | 22.59 dBm 3.94 48 2.72 d8 3.80 0B 3.88 d8 3.97 68 Trace 1 [ 17.49 dBm 24.07 dbm 5.58 d8 3.04 d8 4.93 d8 5.74 d8 5.20 0B
———— —
L )y J o e
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG960640B

26dB Bandwidth

Mode LTE Band 17 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK [16QAM| QPSK 16QAM QPSK ‘16QAM QPSK 16QAM| QPSK |16QAM| QPSK ‘16QAM
Lowest CH - - - - 4.85 4.86 9.81 9.63 - - - -
Middle CH - - - - 4.88 4.87 9.73 9.77 - - - -
Highest CH - - - - 4.86 4.9 9.75 9.71 - - - -
TEL : 886-3-327-3456 Page Number : Al7-4 of 17

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG960640B

LTE Band 17

Lowest Channel / 5SMHz / QPSK Lowest Channel / 5MHz / 16QAM

- pectrum k2
Ref Level 30.00 GBm  Offset 11,10 dB w RBW 100 kHz Ref Level 20.00 Bm  Offset 11,10 dE e RBW 100 kHz
jo Att 30ds  SWT 18 ps @ VBW 300 kHz  Mode Auto FFT fo Att 30d8  SWT 10 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 1Pk Max @17k Max
MiL1] 13.59 dbm| [ETEY] 13.14 dBm)
706.52000 MHz| 708.15800 MHz|
& nds 26.00 dB| £ nd8 M1 26.00 dB|
o X N T o 4.855000000 MHZ ¥ - i"‘y}t 4.865000000 MHZ|
d ¥ At VAl Ve d — .
o Qfacior \ 145.5 1 i Qtaddor \\ 145.6
od 0 !
{
10 -10 -+
{
20 di 20 di /
" |
el P “AaS\A A P VA VA &0
T <3 ~ o
-40 di
-50 di -50 di
60 -60
GF 706.5 MHz 1001 pts Span 10.0 MHz GF 706.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value |__Function | Function Result Type | Ref | Tre | X-value | Y-value |__Function | Function Result
ML 1 706.52 MHz 13.59 dBm nd8 _down 4.855 MHz ML 1 708.158 MHz 13.14 dBm ndé down 4.865 MHz
T1 1 704.082 MHz -12.64 d8m nds 26.00 d8 T1 1 704.072 MHz -13.20 d8m nd8 26.00 d8
T2 1 708.938 MHz -12.87 dBm Q factor 145.5 T2 1 708.938 MHz -13.18 dém Q factor 145.6

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

trum 2 pectrum o
Ref Level 30.00 GBm  Offset 11,10 di e RBW 100 kHz Ref Level 20.00 Bm  Offset 11,10 dB e RBW 100 kHz
jo Att 30ds  SWT 1% s @ VBW 300 kHz  Mode Auto FFT fo Att 30d8  SWT 19 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@17k Max @37k Max
M1l 13.34 dbm)| i1l 12.23 dBm
708.36200 MHz| 710.36000 MHz|
& nds 26.00 dB| # ndB 26.00 dB|
10 d £ i O BV g 4.885000000 MHZ| 10 d 2 A Bw A 4.875000000 MHZ|
qQ factor 145.0} v e MR (T g 145.7
od od
{
f
10 -10 =
-20 di -20 di /
A\ AT WYV AN AN 20 M., LA
QA= A
-40 -40
-50 di -50 di
60 -60
GF 710.0 MHz 1001 pts Span 10.0 MHz GF 710.0 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value |__Function | Function Result | Type | Ref | Tre | X-value | Y-value |__Function | Function Result
ML 1 708.362 MHz 13.34 dem nd8 _down 4.885 MHz ML L 710.36 MHz 12.23 dBm ndé down 4.875 MHz
TL 1 707.522 MHz -12.66 d8m nds 26.00 d8 TL 1 707.542 MHz -13.33 d8m nds 26.00 d8
T2 1 712.408 MHz -12.47 dBm Q factor 145.0 T2 1 712.418 MHz -14.09 dBm Q factor 145.7

Highest Channel

/ 5MHz / QPSK

Highest Channel / 5MHz / 16QAM

pectrum pectrum
Ref Level 30.00 dBm Offset 11.10 db « RBW 100 kHz Ref Level 30.00 dém Offset 11.10 dB & RBW 100 kHz
jo Att 30ds  SWT 19 ps @ VBW 300 kHz  Mode Auto FFT = Att 30de  SWT 19 ps @ VBW 300 kHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max [@1Pk Max
MLl 14.26 dBm| Mi[1] 12.58 dBm|
714.74900 MHZ, 711.46200 MHZ]
& ndd?! 26.00 dB)| & ™ ndB 26.00 dg)|
MAL x yr AR 4.865000000 MHz| A A VA 4.905000000 MHz|
10 - - 10 e Ao e
/ Q factor 146.9) Q factor 145.0)
0 j' 0
-10 d - -10
-20 df 7 -20 R
[ 3!
0.4 5 S5 30, iBics v, Peav v
"
-40 di 40 de
50 d -50
-60 -60
CF 713.5 MH2 1001 pts sean 10.0 MHz CF 713.5 MHz 1001 pts sgan 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | v-value | Function | Function Result | Type | Ref | Tre | X-value | v-value | Function | Function Result
M1 1 714.749 MHz 14.26 dBm ndB down | 4.865 MHz M1 1 711.462 MHz 12,58 dém nd8 down 4.905 MHz
T1 1 711.092 MHz -11.48 dBm nds 26.00 d8 T1 1 711.042 MHz -13.47 dBm nds 26.00 d8
T2 1 715.958 MHz -12.18 dém Q factor 146.9 T2 1 715.948 MHz -13.77 d8m Q factor 145.0
T
L J - ¢ i J -

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG960640B

LTE Band 17

Lowest Channel / 10MHz / QPSK

Lowest Channel / 10MHz / 16QAM

trum - pectrur k2
Ref Level 30.00 Gém _ Offset 11.10 db w RBW 300 kiz Ref Level 30.00 cbm __ Offset 11.10 dB w RBW 300 khz
o Att 30d8 SWT  126ps @ VBW 1MHz Mode Auto FFT o Att 30de SWT  126ps @ VBW 1MHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@1Pk Max [@1Pk Max
ML 16.43 dbm| M1l 14.13 dbm
708.1610 MHz| 707.0220 MHz|
o o ndg8 26.00 dBj & » ndB 26.00 dB|
b =" N\ A AV : ™ M X ™
o AT BN N A 9.810000000 1H‘z o : . AT P B N\ 9.630000000 MHZ|
] Qfactor 72.2) 7 Q fadtor 73.4
0d : od
. ]
0 i
20d s
N AN s Nl A
S TS
-40 -40
50 -50
60 60
GF 709.0 MHz 1001 pts Span 20.0 MHz CF 709.0 MHz 1001 pts Span 20.0 MHz
arker Marker
Type | Ref | Tre | X-value | Y-value |__Function | Function Result | Type | Ref | Tre | X-value | Y-value |__Function | Function Result |
ML 1 708.161 MHZ 16.43 dBm nde down 9.81 MHZ ML i 707.022 MHz 14,13 dBm nd8 down | 9.63 MHZ
T1 L 704.105 MHz -9.83 dBm nds 26.00 d8 T1 1 704.185 MHz -12.14 dBm nds 26.00 d8
T2 1 713.915 MHz -9.84 dBm Q factor 72.2 T2 1 713,815 MHz -11.17 dam q factor 73.4
L J L L )y e

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

trum ka pectrum ko
Ref Level 30.00 Gém _ Offset 11,10 db w RBW 300 kiz Ref Level 30.00 cbm_ Offset 11.10 dB w RBW 300 khz
o At 30d8 SWT  126ps @ VBW 1MHz Mode Auto FFT o Att 30d8 SWT 126ps @ VBW 1MHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max [@ 10k Max
ML 15.19 dom)| il 14.91 dbm
- 706.3240 MHz| 705.6840 MHz]
nds 26.00 d8| ndB 26.00 d8|
i S A/w*v@,wrw\(\'\ﬁ 9.730000000 MHZ A B i 9.770000000 MHZ|
Q factor \ 72.6 Q factor \ 72.2
e - \1‘
-10 Y {
\ \
20d — vi — \
AV aadd A4 R AP Moo,
0 - o e v N o9
-40 -40
50 -50
-60 60
GF 710.0 MHz 1001 pts Span 20.0 MHz CF 710.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value |__Function | Function Result | Type | Ref | Tre | X-value | Y-value |__Function | Function Result |
ML T 706.324 MHZ 15.19 dem nde down | 9.73 MHz ML 705.684 MHz 14,91 dBm nde down 9.77 MHz
T1 L 705.145 MHz -10.85 dBm | nds 26.00 d8 T1 1 705.108 MHz -11.01 d8m nds 26.00 d8
T2 1 714.875 MKz -10.92 dBm Q factor 72.6 T2 1 714.875 MHz -11.45 dBm q factor 72.2
— - —
L J - ( )j¢ J -
o o
v v
.00 GBm__ Offset 11.10 dB w RBW 300 khz 30.00 GBm__ Offset 11.10 db w RBW 300 khz
30d8 SWT  126ps @ VBW 1MHz Mode Auto FFT 30d8 SWT 126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max @ 1Pk Max
ML 14.43 dbm| MIL1] 15.17 dbm
707.5630 MHz, 707.3640 MHZ]
& X ndB 26.00 dBj o " ndB 26.00 dB|
i /AN A L B 9.750000000 MHZ] i AN BW N AN 9.710000000 MHZ|
Q factor 72.6) Q factor 72.8]
i 7 f
0 0 ‘
\ )
-10 df %\ -10d 3
-20 d -20 di 7 /
AAAIN S e =
V\/ S Tt ~ \ 7 /
30 AW e “30 Y
-40d -40d
-50d -50d
-60 -60
CF 711.0 MHz 1001 pts Span 20.0 MHz CF 711.0 MHz 1001 pts Span 20.0 MHz
arker Marker
Type | Ref | Trc | X-value | v-value | Function | Function Result | Type | Ref | Trc | X-value | Y-value | Function | Function Result
ML T 707.563 MHz 14,43 dBm nde down | 9.75 MHz ML 1 707.364 MAz 15.17 dBm ndB down 9.71 MHz
T1 1 706.165 MHz -12.17 dem | nda 26.00 d8 1 1 706.085 MHz -10.32 dam nds 26.00 d8
T2 1 715.915 MHz -11.62 dBm Q factor 72.6 T2 1 715.795 MHz -10.84 dBm Q factor 72.8
—
L J [}
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Occupied Bandwidth

Mode LTE Band 17 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK [16QAM| QPSK 16QAM QPSK ‘16QAM QPSK 16QAM| QPSK |16QAM| QPSK ‘16QAM
Lowest CH - - - - 4.48 4.48 8.95 9.03 - - - -
Middle CH - - - - 4.46 4.48 8.95 9.05 - - - -
Highest CH - - - - 4.48 4.49 9.07 9.05 - - - -
TEL : 886-3-327-3456 Page Number : A17-7 of 17
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